
 

 

1 

  



 

 

2 

SUBCHAPTER F: ACTIVATED SLUDGE SYSTEMS 

§§217.151 – 217.164 

Statutory Authority 

[Language drafted and provided for inclusion by OLS attorney assigned to this rulemaking project 

(this should be done simultaneously while the Fiscal Note information is being drafted (if not 

before)).  

 

Note:  The 1st paragraph of a Statutory Authority should state what the rules are proposed "under 

the authority of," and the 2nd paragraph should list (no titles) any bills, statutes (state or federal) 

the rules implement.] 

 

RULE OF THUMB:  for existing rules/sections, language must have been downloaded from 30 
Texas Administrative Code as this is the official version of the rules. 
[...]
manually operated SBR tank must include a high-level alarm that notifies wastewater 

treatment facility staff in accordance with §217.161 of this title (relating to Electrical and 

Instrumentation Systems).  Any communication system must be able to notify staff on 

either loss of power or communication. 

 

(13) A design must specify the means and frequency for removal of grit and 

other debris from the SBR tanks. 

 

(14) All equipment must be accessible for inspection, maintenance, and 

operation. Walkways shall be provided to allow inspection, maintenance, and process 

control sampling and to allow access to instrumentation, mechanical equipment, and 

electrical equipment. 

 



 

 

32 

(15) An SBR may use fine screens pursuant to §217.122 of this title (relating 

to Fine Screens). 

 

(16) An SBR preceded by a primary clarifier may use a comminutor. 

 

(17) An SBR must have a sufficient number of tanks to operate at [design] 

permitted peak flow with the largest tank out of service. 

 

(d) Aeration and Mixing Equipment. 

 

(1) In addition to the requirements of §217.155 of this title, aeration 

equipment must handle the cyclical operation in an SBR. 

 

(2) The aeration and mixing equipment must not interfere with settling. 

 

(3) A dissolved oxygen concentration of 2.0 mg/l must be maintained in a 

tank during the fill cycle; unless the system is design for biological nutrient removal. 

 

(4) The design must specify the blower discharge pressure at the maximum 

water depth. 

(5) An SBR used for biological nutrient removal or reduction must meet the 

design requirements of §217.163 of this title (relating to Advanced Nutrient Removal). 

 

(6) The design of an SBR must allow for the removal of air diffusers or 

mechanical aeration devices without dewatering the tank. 

 



 

 

33 

(7) The oxygen concentration range used for sizing aeration systems for 

treatment zones must be: 

(i) not more than 0.5 mg/l for anoxic basins; 

 

(ii) at least 1.5 mg/l but not more than 3.0 mg/l for aerobic 

basins; and 

 

(iii) at least 2.0 mg/l but not more than 8.0 mg/l for membrane 

basins 

 

(e) Control Systems. 

 

(1) The [motor] control center must include programmable logic controllers 

(PLC) that are able to operate with limited operator adjustment and be programmed to 

meet the effluent limitations in the wastewater permit at the design loadings. An SBR 

must have the ability to run in full manual mode. If there is failure of any control system 

notification should be sent to the operator. 

 

(2) A hard-wired backup means of operating the SBR is required. 

 

(3) The PLC must include battery backup. A duplicate set of all circuit boards 

must be kept at the wastewater treatment facility. 

 

(4) Adequate controls for the separate operation of each tank must be 

provided. 

 



 

 

34 

(5) A tank level system must include floats or pressure transducers. 

(A) A float system must be protected from prevailing winds and 

freezing. 

 

(B) A bubbler system in a tank level system is prohibited. 

 

(6) The control panel switches must include the following switches: 

 

(A) pumps - hand/off/automatic; 

 

(B) valves - open/closed/automatic; 

 

(C) blowers or aerators - hand/off/automatic; and 

 

(D) selector switch for tank(s) - in operation/standby. 

 

(7) The control panel visual displays must include: 

 

(A) a mimic diagram of the process that shows the status and 

position of all pumps, valves, blowers, aerators, and mixers; 

 

(B) process cycle and time remaining; 

 

(C) instantaneous and totalized influent flow to the wastewater 

treatment facility and effluent flow of the final discharge; 

 



 

 

35 

(D) tank level gauges or levels; 

 

(E) sludge pumping rate and duration; and 

 

(F) airflow rate and totalizer. 

 

(8) The annunciator panel must include the following alarm condition 

indicators: 

 

(A) high and low water levels in each tank; 

 

(B) failure of all automatically operated valves; 

 

(C) decanter failure; 

 

(D) blowers, if used - low pressure, high temperature, and failure; 

 

(E) mechanical aerator, if used - high temperature and failure; 

 

(F) pump - high pressure and failure; and 

(G) mixers, if used - failure. 

 

 

 

 

 



 

 

36 

TCEQ is still reviewing technology standards and working on drafting the flux rates 

and other issued for MBRs.  Comments are welcome 

 

§217.157. Membrane Bioreactor Systems. 

(a) Applicability. 

 

(1) This section contains criteria for low-pressure, vacuum, and gravity 

ultrafiltration or microfiltration membrane bioreactors (MBRs). 

 

(2) Other types of MBRs are considered innovative technology and are 

subject to the requirements of §217.7(b)(2) of this title (relating to Types of Plans and 

Specifications Approvals). 

(b) Definitions. 

 

(1) Flat plate system--A membrane bioreactor that arranges membranes into 

rectangular cartridges with a porous backing material that provides structural support 

between two membranes. 

 

(2) Gross flux rate--The volume of water that passes through a membrane, 

measured in gallons per day per square-foot of membrane area at a standard temperature 

of 20 degrees Centigrade. 

 

(3) Hollow fiber system--A membrane bioreactor composed of bundles of 

very fine membrane fibers, approximately 0.5 - 2.0 millimeters in diameter, held in place 

at the ends with hardened plastic potting material, and supported on stainless steel 



 

 

37 

frames or rack assemblies. The outer surface of each fiber is exposed to the mixed liquor 

with filtrate flow from outside to inside through membrane pores. 

 

(4) Net flux rate--The gross flux rate adjusted for production lost during 

backwash, cleaning, and relaxation. 

 

(5) Transmembrane pressure--The difference between the average pressure 

on the feed side of a membrane and the average pressure on the permeate side of a 

membrane. 

 

(6) Tubular system--A system in which sludge is pumped from an aeration 

basin to a pressure driven membrane system outside of a bioreactor where the suspended 

solids are retained and recycled back into the bioreactor while the effluent passes 

through a membrane. 

 

(c) Performance Standards. 

 

(1) MBR performance standards for conventional pollutants and nutrients 

are shown in the following table: 

 

Figure: 30 TAC §217.157(c)(1) 

 
Table F.7. Performance Standards for  
Conventional Pollutants and Nutrients 

 

Parameter Units 
Expected 

Value 

Five-day Biochemical 
Oxygen Demand 

milligrams per liter 
(mg/l) 

5 



 

 

38 

TSS mg/l 1 

Ammonia mg/l as N 1 

Total Nitrogen (with 
only preanoxic zone) 

mg/l 10 

Total Nitrogen (with 
preanoxic and 
postanoxic zones) 

mg/l 3 

Total Phosphorous 
(with chemical 
addition) 

mg/l 0.2 

Total Phosphorous 
(with bio-P removal) 

mg/l 0.5 

Turbidity nephelometric 
turbidity units 

0.2 

Bacteria log removal ≤ 6 log 
(99.9999%) 

Viruses log removal ≤ 3 log 
(99.9%) 

 
(2) The executive director may require an owner to submit a pilot study 

report or data from a similar wastewater treatment facility if a wastewater treatment 

facility is designed to achieve higher quality effluent than the performance standards 

listed in Table F.7. in Figure: 30 TAC §217.157(c)(1). A similar wastewater treatment 

facility must have similar characteristics including: 

 

(A) climate region; 

(B) peak flows; 

 

(C) customer base, including sources and percent contribution; and 

 

(D) other characteristics required by the executive director. 

 

(d) Wastewater Treatment Facility Design. 

 



 

 

39 

(1) Pretreatment. 

 

(A) Each MBR system must have fine screening to prevent damage 

from abrasive particles or fibrous, stringy material. 

 

(i) Fine screens must be rotary drum or traveling band screens 

with either perforated plates or wire mesh. 

 

(ii) Fine screens for hollow fiber or tubular systems must have 

an opening size of 0.5 - 2.0 millimeter (mm). 

 

(iii) Fine screens for flat plate systems must have an opening 

size of 2.0 - 3.0 mm. 

(iv) Bypass of a fine screen must be prevented by use of a 

duplicate fine screen, emergency overflow to a wet well, or an alternative method that has 

been approved in writing by the executive director. 

 

(v) A fine screen must be designed to prevent bypass at the 

peak flow. 

 

(vi) Coarse screens may be used ahead of fine screens to 

reduce the complications of fine screening. 

 

(B) The economic feasibility of primary sedimentation must be 

evaluated for facilities designed for an average daily flow of 5.0 million gallons per day or 

more. The economic feasibility evaluation must be included in the engineering report. 



 

 

40 

 

(C) Fat, oil, and grease removal is required if the levels of fat, oil, and 

grease in the influent may cause damage to the membranes. The specific detrimental 

concentration must be determined by the equipment manufacturer. Influent 

concentrations of fat, oil, and grease equal to or more than 100 milligrams per liter (mg/l) 

must have fat, oil, and grease removal.   Is this still an appropriate concentration??? 

 

(D) The necessity of grit removal must be evaluated for a wastewater 

treatment facility that has a collection system with excessive inflow and infiltration. 

Excessive grit accumulation is characterized by grit accumulation in any treatment unit 

following the headworks. An evaluation must be included in the engineering report. 

 

(2) Biological Treatment. 

 

(A) The reactor volume must be determined using rate equations for 

substrate utilization and biomass growth according to §217.154 of this title (relating to 

Aeration Basin and Clarifier Sizing--Traditional Design), or another method approved by 

the executive director in writing. Combined aeration-MBR basins must discount the 

volume of the MBR banks/units to determine compliance with §217.154 requirements for 

aeration basin sizing.  

 

(B) The design sludge retention time (SRT) for an MBR must be at least 

10 days, but not more than 25 days. 

 

(C) The design operational range of mixed liquor suspended solids 

(MLSS) concentration must be: 



 

 

41 

 

(i) at least 4,000 mg/l but not more than 10,000 mg/l in the 

bioreactor; and 

 

(ii) at least 4,000 mg/l but not more than 14,000 mg/l in the 

membrane tank. 

 

(D) An MBR system designed for an SRT or MLSS outside the ranges in 

subparagraph (C) of this paragraph requires a pilot study in compliance with paragraph 

(8) of this subsection or data from a similar wastewater treatment facility that 

demonstrates that the design parameters are sustainable and can achieve the expected 

performance to the executive director's satisfaction. 

 

(3) Aeration. 

 

(A) An aeration system in an MBR must be capable of maintaining 

dissolved oxygen levels as listed in subparagraph (C) of this paragraph. 

 

(B) An aeration system in an MBR must compensate for low oxygen 

transfer efficiency associated with the maximum MLSS concentrations established in 

paragraph (2)(C) of this subsection. The alpha value used to determine design oxygen 

transfer efficiency must be 0.5 or lower. 

 

(C) The oxygen concentration range used for sizing aeration systems 

for treatment zones must be: 

 



 

 

42 

(i) not more than 0.5 mg/l for anoxic basins; 

 

(ii) at least 1.5 mg/l but not more than 3.0 mg/l for aerobic 

basins; and 

(iii) at least 2.0 mg/l but not more than 8.0 mg/l for membrane 

basins. 

 

(D) An MBR must include dissolved oxygen monitoring and an alarm 

to notify an operator if dissolved oxygen levels are outside of the design operating range, 

or if there is a rapid decrease in dissolved oxygen. Alarm systems must comply with 

§217.161 of this title (relating to Electrical and Instrumentation Systems). 

 

(4) Recycle Rates. Facilities without advanced nutrient removal must be 

designed with recycle rates sufficient to sustain the design mixed liquor concentrations 

(typically from 200% to 400% of the wastewater treatment facility's influent flow). 

 

(5) Nutrient Removal. 

 

(A) A system designed for advanced nutrient removal must include an 

isolated tank or baffled zone to separate anoxic, anaerobic, and aerobic treatment zones. 

 

(B) The engineer shall submit calculations to support the sizing of the 

reactor volumes. 

(C) If recycled activated sludge is returned to an anoxic or anaerobic 

basin, a wastewater treatment facility designed for total nitrogen or advanced nutrient 



 

 

43 

removal must contain a deoxygenation basin, a larger anoxic basin, or another method of 

decreasing dissolved oxygen concentration approved in writing by the executive director. 

 

(D) An advanced nutrient removal system must be designed with 

recycle rates sufficient to sustain the designed mixed liquor concentrations in both the 

aeration, anoxic, and anaerobic basins (sufficient recycle rates are typically 600% or more 

of the influent flow). 

 

(6) Use of Membranes. 

 

(A) Use of a membrane system other than a hollow fiber system, 

tubular system, or a flat plate system is considered an innovative technology and is 

subject to §217.7(b)(2) of this title. 

 

(B) The engineering report must provide justification for the use of a 

membrane material other than one of the following: 

 

(i) polyethersulfone (PES); 

 

(ii) polyvinylidene fluoride (PVDF); 

(iii) polypropylene (PP); 

 

(iv) polyethylene (PE); 

 

(v) polyvinylpyrrolidone (PVP); or 

 



 

 

44 

(vi) chlorinated polyethylene (CPE). 

 

(vii) ceramic   

 

(C) The nominal pore size used in an MBR for microfiltration 

membranes must be at least 0.10 micrometers (microns) but not more than 0.4 microns. 

 

(D) The nominal pore size used in an MBR for ultrafiltration must be 

at least 0.02 microns but not more than 0.10 microns. 

 

(E) Any chemical used for cleaning must not adversely affect the 

membrane material. 

 

(7) Non-Ceramic Membrane Design Parameters. 

 

(A) MBRs must be designed for: 

 

(i) an average daily net flux rate equal to or less than 15 

gallons per day per square-foot of membrane area; 

 

(ii) a peak daily net flux rate equal to or less than 1.25 times 

the average daily net flux rate; and 

 

(iii) a two-hour peak net flux rate equal to or less than 1.5 

times the average daily net flux rate. 

 



 

 

45 

(B) The executive director may approve larger net flux rates if the 

rates are substantiated to the executive director's satisfaction with a pilot study or data 

from a similar wastewater treatment facility. 

 

(C) An MBR system with a peak flow rate that is greater than 2.5 times 

the average daily flow must use an equalization basin, off-line storage, or reserve 

membrane capacity to accommodate the higher peak flow. 

 

(D) Hollow Fiber Transmembrane Pressure (TMP). 

 

(i) The operational TMP of a hollow fiber MBR system must be 

at least 2.0 pounds per square inch (psi) but not more than 10.0 psi. 

 

(ii) The TMP of a hollow fiber MBR system must not exceed 

12.0 psi. 

 

[(E) Flat Plate TMP. 

 

(i) The operational TMP of a flat plate MBR system must be at 

least 0.3 psi but not more than 3.0 psi. 

 

(ii) The TMP of a flat plate MBR system must never exceed 4.5 

psi.  ] 

 



 

 

46 

(E) [(F)] Tubular, Out of Basin TMP. 

 

(i) The operational TMP of a tubular, out of basin MBR system 

must be at least 0.5 psi but not more than 5.0 psi. 

 

(ii) The TMP of a tubular, out of basin MBR system must never 

exceed 10.0 psi. 

 

  (8) Ceramic Membrane Design Parameters 

(A) MBRs must be designed for: 

 

(i) an average daily net flux rate equal to or less than 15 

gallons per day per square-foot of membrane area; 

 

(ii) a peak daily net flux rate equal to or less than 1.25 times 

the average daily net flux rate; and 

 

(iii) a two-hour peak net flux rate equal to or less than 1.5 

times the average daily net flux rate. 

 

(B) The executive director may approve larger net flux rates if the 

rates are substantiated to the executive director's satisfaction with a pilot 

study or data from a similar wastewater treatment facility 

 



 

 

47 

(C) An MBR system with a peak flow rate that is greater than 2.5 times 

the average daily flow must use an equalization basin, off-line storage, or reserve 

membrane capacity to accommodate the higher peak flow. 

 

 

 

(D) Flat Plate TMP. 

 

(i) The operational TMP of a flat plate MBR system must be at 

least 0.3 psi but not more than 3.0 psi. 

 

(ii) The TMP of a flat plate MBR system must never exceed 4.5 

psi. 

 

 

 

 

(9) [(8)] Supporting Data. An owner must provide pilot study reports or data 

from a similar wastewater treatment facility for a wastewater treatment facility that is 

either: 

 

(A) required to meet stricter standards than in Table F.7. in Figure: 30 

TAC §217.157(c)(1); or 

 

(B) designed to operate outside normal operating parameters defined 

within this section. 



 

 

48 

 

(i) A pilot study must be conducted for at least 30 days after 

the initial start-up and acclimation period. 

 

(ii) A pilot study must be designed to evaluate the membrane 

performance under actual operational conditions, including flow variations and influent 

wastewater characteristics. 

 

(iii) The treatment and pretreatment processes evaluated in a 

pilot study or similar wastewater treatment facility must be equivalent to the processes 

that will be used in the wastewater treatment facility. 

 

(iv) The results of the pilot study must include the following 

recommendations: 

 

(I) net flux rates for design flow and peak flow; 

 

(II) average and maximum transmembrane pressure; 

(III) cleaning and backwash intervals; 

 

(IV) expected percent chemical recovery after chemical 

cleaning; 

 

(V) dissolved oxygen concentrations for reactors and 

membrane basins; 

 



 

 

49 

(VI) MLSS concentrations for reactors and membrane 

basins; 

 

(VII) SRTs for reactors and membrane basins; and 

 

(VIII) expected effluent concentrations of conventional 

pollutants and nutrients, including the pollutants and nutrients that will be limited or 

monitored in the wastewater treatment facility's wastewater permit. 

 

(10) [(9)] Redundancy. 

 

(A) A wastewater treatment facility must be able to operate at normal 

operating parameters and conditions for design flow with the largest MBR unit or train 

out of service. 

(B) Acceptable methods of providing redundancy are additional 

treatment trains, additional treatment units, or storage. The engineering report must 

include calculations that demonstrate adequate redundancy within the wastewater 

treatment facility. 

 

(11) [(10)] Other Components. 

 

(A) Mixers. 

 

(i) Unaerated (deoxygenation, pre/post anoxic, and anaerobic) 

zones must have a submersible mixing system, or an alternative mixing system that has 

been approved in writing by the executive director. 



 

 

50 

 

(ii) Coarse bubble air diffusers may be used for mixing in a pre-

anoxic tank. 

(B) Scum and Foam Handling. An MBR must control scum and foam so 

that scum or foam does not interfere with treatment and must prevent unauthorized 

discharge of scum or foam from a treatment unit. 

 

(C) Cranes and Hoists. A crane, hoist, or other process or mechanism 

approved in writing by the executive director must be provided for periodic cleaning and 

maintenance of the membranes. 

 

(12) [(11)] Disinfection. 

 

(A) An owner may request and the executive director may approve, in 

writing, decreased ultraviolet light or chlorine dosing requirements for MBR effluent. 

 

(B) the design for ultraviolet light disinfection for MBR effluent that is 

based on greater than 75% transmissivity must be justified in the engineering report. 